Key No.  Part Name
1. Screw #10 x 1% fi. bd (4 nesded) C3113 8370220 26,
2 Cover — clutch 2271 1021480 . Boom 18 (stainlass sieel) C2471-1 0210353
3 Spring — satchet dog 400070 28 Screw #1024 x 1 Pan hd (boom locking) €072 8280020
4. Dog — raichet C2283 $100160 29, Seat — boom 2 0284777
s Shaft assy — ratchet Cz276A 1000904 30. Screw %-20 x % Undercust {pkg. of 4) C2582A 9200311 .
8. Plats — ratchet C2515 0467894 3t Frame — main (black) -C29088  —0P9000C- 3330003
7. Pad dutch 1264670 {white) C29%6W 0230004
8 32 Race — thast bearing (2 needed) C2690 9010310
0. Plate — chsich C2519 0467635 3 Bearing — thsl C689 9010280
10. Shaft — reel C2516 0480748 34, Crank handla assembly C2A97TA 0422002
Stiah — reel (revised) 3240 1080001 as. Speing — crank C22 9400040
1. Screw 5/16-18 x 1 set hati-dog) C2285 9340130 36. Knob assy — thomb CZ186A 0249900
12 Beering — resl shafl (2 needed) 2024 9010010 37. Lug — retainer C2145 0209347
13. Real assembly C2300A 0274000 38 Piate — base C2148 0267324
Flool & goar gssembly (revised) C3230A 0474001 29, Bolt 51618 x 13 hex hd 2084 9040310
® Gear only (cable ree) C2026 0233560 40. Washar 3/8 star lock C2348 8490160
s Gear only — depth meter C2027 0633561 41 Clamp — rod hokder C21831 2419470
i Mote assombly — depth Q7ieA 0126 42 Nut 5/16-18 hex {rod holder clamp) Czza0 9130190
il Qustion — depth meter (2 needed) L2 Derdood 43 Tube — rod hokder C2033 0290796
18, Screw #4 x V4 pan hd @ needed) Czi8s 9370010 44, Cabie — replacement 150 f1. EC150 221530
189, Piato — side swivel head {ieft) CI2M7L 0267002 = Stop—adoe P, T
20. Boaring — brass pufley wheel (2 nesded)  C2042 9010070 - P T
T B T e e 5 e RS o s AR
22 Plale — side swivel head (right) C3154R 0267001 call for information.
2. Swivel head assembly C2043AK 2250135
24. Cap — end g P CANNON/S & K Products, Inc.
25, Teriniceatar S199AK 2250141 P.0. Box 954 Muskegcfl, Ml 48443-0954
/1888 S & K Products, Inc. All nghts reserved. Fom No. 0481000 Rev. &/88
MadeinUSA All Cannon downriggers are covered by U_S. Pat D-268.992



Parl No.

Kay No.  Psrt Hermie Part No. Key No.  Pad Hame
1. Boraw #10 x 1-14 AL Hd. (4 needed) 9370220 20. Frams — Maln wiHox 3330003
2 Cover — Clutch 1021480 21. Race — Thrust Bearing (2 neoded) 8010310
a Bpring — Raichet Dog B400070 22 % Bearlog — Thrust 8010280
4. Dog — Raichel 100160 23, Crank — Handte 0422003
E* Shatl Assembly — Ratchol 1000004 24, Spring — Crank el
hiod Plato — Ratched 0467094 s, Base Assembly — Teb Lock 3307001
7. Pad— Chrich 1264870 26. Tab — Locklag 3391001
. Plals — Chrich 0467685 a7, Scrow 14-20 x 7/8 Truss Hd. (4 neoded) V200710
9. Shall — Rool 1060001
10. Boew 5/16-18 x 1 Set (Hok Dog) 9340130 ROD HOLDER ASSEMBLY {OPTIONAL)
11.* Boarkg — Fool Shall {2 Nooded) 2010010 28, Fod Holder Assembly {Hex} (Phg.) 2450000
12. & 13.  Resl Assembly — Cable 0274000 29. Nl 6/16-18 Hex 9120190
1 Geoar (Only) Rosl 0233560 20, Washor 5/16 Flal 9430101
T Saml&:trszHd_gmedm 9370010 . Stop — Fod Holder Locikdog (Hex) IaTo0m
15, Bwivel Hoad Assembly w/Counter 2250003 a2 Ctamp — Pod Holder witiex 3319002
18. Cap — Boom End 3316001 33 Washer 5716 Int./ Ext. Lock 430160
17. Boom — 1 Fool Co-Potymor 2310001 34, Tubs — Pod Holder 0250796
18. Scrow #8 x 1 Pan Hd. BIT0002 35. Bolt 5/16-18 x 1-3/4 Hex Hd, 8040310
15. Tetrminator (Pkg ) 2250141 36. Cable — Replacement 150 FL 2215392




46

Hem Pacl Humber  Descripllon Hem Pad Mumber  Description
Exploded 0200135  ASY SWIVEL HEAD 25 3327006 DEC EMBLEM NOSE £AS! TROLL
1 “0267001  PLATE SIDE (RIGHT) 2 3330001 FRAME "BLACK™ W/0 LOGO (SMALL)
2 *0267002  PLATE SIDE (LEFT) W/0 COUNTER F7 3391001  HOW LODCKING TAB
3 *0268726  HOW PULLY WHEEL SWIVEL HD 28 608018 HOW RUBBER BAND 3 1/2- #19
4 *9010070  HOW BEARING BRASS 29 804002  DECSERIALIBL 5 X 1.5 SILVER
5 0220477  METER 3 DIGIT =30 9010001 HOW BEARING NYLINER KEYED
Partialty Exploded 0274738  ASY RERL 7 1/2° NEW <31 9010280 HOW BEARING TCRQUE TRANS
6 *0233560 GEAR REEL ) 8010310 HOW BEARING RACE TORQUE
7 0290796 TUBE ROD HOLDER 3 9040310 HOW BOLY 5/16-18 X 2 HEX HEAD
8 0422002 ASY CRANK HANDLE 34 8100070  CON LEADER SLEEVE
g 0467634  HOW RATCHET BRAKE FACE 35 9100100 CON TERMINATOR
10 0467635  HOW REE. PLATE CLUTCH/BRAKE 36 9100101 CUSHION SUEEVE TERMINATOR
11 0833561 GEAR COUNTER =37 9100160 DOG RATCHET
12 1000904  ASY SHAFT RATCHET UTG 33 9100620  HOW SNAP SWIVEL MARLIN
13 1015391 WIR 316, 034 CAMO SS 39 9100721 HOW RETAINER BEARING (SHIPPING)
14 1021480  HSG COVER CLUTCH UT6 40 g130100 _ HDW NUT 1/4-20 HEX
15 1080001  SHAFT REEL ETAUT 41 9130190 HOW NUT 5/16-18 HEX
16 1264670  ASY CLUTCH PAD SM HOLE 42 9280725 HOW SCREW 1/4 2002 1/2 TRUSS HD
17 2277002 HOW RELEASE ASM UNIVERSAL 43 9340130 HOW SCR SET S/16-18X1 IN 1/20G
18 3307003  BAS TABLOCK 44 8370002 HOW SCR #3 PAN HO S F TAPP
19 3310002 ASY BOOM 2 FEET COPOLYMER [MACHINED) 45 8370010 HOW SCR #£4X1/2 PAN HD PHIL
20 3316001  HOW CAP-BOOM END 46 9370220  HOW SCR #10-1 1/4 FH TYPEA SS
21 3319005  ASY HDW CLAMP ROO HOLDER OBROUND 47 9400040  HDW SPRING CRANK
22 3325002  HOW DISC ROD HOLDER OBROUND 483 8400070 HOW SPRING DOG
23 3327002  DEC BEMBLEM /4 X 3 SMALL 43 8430040  HDW WAS 1/4 IN ALAT
24 3327003  DEC EMBLBM 1X 4 LARGE 50 8430070 HDW WAS 14 IN SPLIT LDCK
51 9430101 HOW WAS 516 ALAT




	easi-troll_Page_1
	easi-troll_Page_2
	easi-troll_Page_3

